


  DESIGNATION    GEAR BOX           K-791A          CODE N°    9.791.406.10     

 

  POS.        DRG. N.       PIEC    DESCRIPTION                                 

 

    1    0.791.0302.00        1     CASING                                      

    2    0.792.6000.00        1     CROWN WHEEL        Z72 M3.55                

    3    0.791.7001.00        8     BOLT               M10x16 8.8 DRILOC               

    4    0.789.1303.00        1     COVER                                       

    5    0.124.7101.00        1     PLATE                                       

    6    8.5.2.00916          1     SNAP RING          110UNI7437              

    7    8.0.1.00173          1     BEARING            6310                     

    8    0.712.7525.00        1     SHIM               50.3x2.5                 

    9    8.4.1.01157          1     PARALLEL KEY       B 10X8X50                

   10    8.7.1.01107          1     DOUBLE LIP SEAL    50X90X10              

   11    8.5.1.01084          3     SNAP RING          50 UNI7436               

   12    0.712.7500.00        1     SHIM               70.3                     

   13    8.0.0.00632          1     NEEDLE BEARING     20X26X16              

   14    8.8.1.00675          1     GREASE NIPPLE      M10X1,5                  

   15    0.789.7101.00        1     SHIM               49X71,7X0,2              

   16    0.259.7500.00        2     SHIM               35.3x48.0                 

   17    8.0.1.00870          1     BEARING            6207                     

   18    8.7.3.00055          1     OIL SEAL           35X72X10                          

   19    0.792.5000.00        1     PINION SHAFT       Z10 M3.55                

   20    8.5.1.00005          1     SNAP RING          35 UNI7435                        

   21    8.5.2.00131          1     SNAP RING          72 UNI7437                      

   22    8.6.5.00006          2     PLUG               3/8"GAS                 

   23    0.789.7005.00       10     BOLT               M10x25 8.8               

   24    8.8.7.00436        0,14    GREASE                                      

   25    0.177.7505.00        1     SHIM               2x57.5x0.5               

   26    0.789.1304.00        1     COVER                                       

   27    0.791.3704.00        1     SHAFT                                       

   28    8.7.1.01097          1     OIL SEAL           50X72X8                 

   29    8.0.1.00601          1     BEARING            6210                     

   30    8.4.1.01048          1     PARALLEL KEY       B 10X8X35                

   31    0.791.0702.00        1     CAMME                                            

   32    0.789.7144.00        9     SPACER                                      

   33    0.792.7510.00       18     SHIM               35.2x43.8x1                

   34    2.791.7110.00        9     CONNECTING ROD                              

   35    8.7.3.01239          9     OIL SEAL           35X45X7               

   36    8.2.5.00176          2     LOCKNUT            M50X1,5 H11              

   37    8.3.8.00336          2     SPRING WASHER      50x74x1.25                  

   38    0.791.7000.00        1     BOLT               M10x22 8.8 DRILOC              

   39    2.791.7123.00        1     NUT+SHEET PLATE                                            

                                                                                

                                                                                

                                                                                

                                                                                

                                                                                

                                                                                

                                                                                

 

 


	979140610S.cleaned
	979140610S

